



雅菲实业有限公司
YAFFIL CO., LTD.

Technical Report: (8814)286-0078
Date Received: Oct 13, 2014

Oct 22, 2014
Page 1 of 3

雅菲实业有限公司
YAFFIL CO., LTD.
深圳龙华龙双西路 2 号宝龙大厦 A1701

Sample Description:	316 STAINLESS STEEL PENDANT CHARM (316 不锈钢吊坠), GLUE (胶水), PAINTING (油漆)		
Vendor:	YAFFIL CO., LTD.	Sample Size:	N/A
Manufacturer:	N/A	Style No(s):	N/A
Buyer:	N/A	SKN/SKU No.:	N/A
Importer:	FORTUNE GEMSTONES	PO No.:	N/A
Labeled Age Grade:	N/A	Ref #:	N/A
Appropriate Age Grade:	N/A	Country of Origin:	SHENZHEN, CHINA 中国深圳
Client Specified Age Grade:	成人	Country of Destination:	USA 美国
Tested Age Grade:	N/A	Assortment No.:	N/A
UPC Code:	N/A	Test Starting Date:	OCT 13, 2014
Test Starting Date:	OCT 13, 2014	Test Finished Date:	OCT 22, 2014

EXECUTIVE SUMMARY:

The sample(s) MEETS the following requirement(s):

- Stainless Steel Composition.

BUREAU VERITAS SHENZHEN CO.,LTD
DONGGUAN BRANCH

Harvey Xue
Assistant Manager, Analytical Lab

RT/DL
REMARK

If there are questions or concerns on this report, please contact the following persons:

Report Enquiry: (86) 0769 85935656 Ext. 8282 CPSAnalytical.DG@cn.bureauveritas.com
Business Contact: (86) 0769 85893595

This report shall not be reproduced except in full, without the written approval of our laboratory.



RESULTS:

Stainless Steel Composition

Parameter	Unit	Result		AISI 316 Specification
		1	2	
Carbon (C)	%	0.016	0.023	0.08 max
Silicon (Si)	%	0.54	0.51	1 max
Manganese (Mn)	%	1.35	0.87	2 max
Phosphorus (P)	%	0.031	0.033	0.045 max
Sulphur (S)	%	0.0061	0.0056	0.03 max
Chromium (Cr)	%	16.00	16.36	16-18
Nickel (Ni)	%	10.21	10.27	10-14
Molybdenum (Mo)	%	2.05	2.07	2-3
Copper (Cu)	%	0.116	0.119	--

Test Item 1: Silvery metal
Test Item 2: Silvery metal

Result: The sample 1 meets the chemical requirements of AISI 316.
The sample 2 meets the chemical requirements of AISI 316.

Method: Sample was analyzed by Spark Spectrometer.

RESULTS:



END OF REPORT